

**SUMMARY OF CTS TEST RESULTS**  
**FIELD TESTING**

CLIENT MA INFRASTRUCTURE  
 PROJECT WALDEN PRESERVE  
 FIELD SAMPLE ID SAND, SILTY, TAN  
 SOIL ADDITIVE TYPE I/II CEMENT

JOB NO 211767  
 DATE 7/14/21  
 BY BL

<i>ADDITIVE %</i>	<i>WATER %</i>	<i>DENSITY (dry)</i>	<i>AGE (days)</i>	<i>STRENGTH (psi)</i>
<b>DEBOODT CT., LOT 11</b>				
2	10.7	128.9	7	268
2	10.7	128.7	7	250
2	10.7	127.9	7	257
<b>AVERAGE:</b>				<b>258</b>
<b>NORTH BOUND, PINEHURST CIRCLE, LOT 14</b>				
2	9.7	133.2	7	288
2	9.7	132.6	7	271
2	9.7	132.5	7	186
<b>AVERAGE:</b>				<b>248</b>

**CURING METHOD**

100° HUMIDIFIED OVEN